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The Laboratory Measurement of Random Incidence Sound Absorption to BS EN ISO 354:2003
Client: BAUSEWEIN Metalldecken GmbH
Test Date: 08/06/2015
Empty Room: Temperature: 174 °C Humidity: 7 YeRH Pressure: 1025  mbar
Roomwith Sample: Temperature: 175 °C Humidity: 63 %RH Pressure: 1025  mbar
Sample Description: 600:600mm Bausewein Metal Qg 6030 {Q602) with fleece RG6/60 FF
Mounting Method: E-200
Sample Area: 108 m2
Chamber Volume: 300 m3
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